

John Wainwright & Co Ltd
Moons Hill Quarry
Mendip Road
Stoke St. Michael
Bath
BA3 5JU

Date: 06 February 2015
Test Report Ref: STR 399253

Page 1 of 1

LABORATORY TEST REPORT

TEST REQUIREMENTS:

To determine the Polished Stone Value (PSV) of aggregate sample in accordance with **BS EN 1097-8 : 2009**

SAMPLE DETAILS:

Certificate of sampling received:	Yes	Name of Source:	Moonshill
Laboratory Ref. No:	S50721	Method of Sampling:	EN 932-1
Client Ref. No:	719	Sampled By:	Client
Date and Time of Sampling:	01/10/2014-31/10/2014		
Date of Receipt at Lab:	12/01/2015		
Date of Start of Test:	04/02/2015		
Sampling Location:	No.2 Plant		
Material Description:	10mm Basalt/Crushed Rock		

RESULTS:

Recorded Polished Stone Value

Test Specimen	Test Run 1	(i)	60.7	Mean Recorded Value (S) = 59.1
		(ii)	57.3	
	Test Run 2	(iii)	58.7	
		(iv)	59.7	
Control Stone	Test Run 1	(i)	51.3	Mean Recorded Value (C) = 50.4
		(ii)	50.3	
	Test Run 2	(iii)	50.3	
		(iv)	49.7	

Corrected Polished Stone Value: $S + 49^* - C =$ **58**

Comments

*New Control Stone

Certificate
Prepared by:-


Dyfed Jones
Job Coordinator

Approved by: -


Eric Goulden
Technical Manager